Instruction Manual ##xm E_sSky

ltem Number:000054

RC Electric Micro Helicopter

HAERS

EREEER: ©460mm

REE: H410g

#H. & 510mm, TF: 110mm, &: 260mm

HAEIS: 3705 k*2pes

#E: RIF

SEHH: FRENEELS (FHEEFX, )

RIERYE. BWIM=8—=68%

{EBEES: (E=RB: 7.5g  $N: kg om HEE: 0.1s/60° )
Bt: 11,1V B00mARSEEES et

FRAEfcE: 0.6A FERRS. HMIRIERCES. TR, AR
Specification:

Main rotor diameter: @ 460mm

Weight: About410g

Size: Length:510mm,width:110mm, height:260mm

Power system: 370 motor*2pcs

KIT/ARF/RTF: RTF

Transmitter: 4 CH (including training switch and simulator port)
Mix controller: 3 in 1 controller

Servo: Digital servos 7.5g, Torque:21kg.CM,Speed:0.15/60°
Battery: 11.1V 800mAh Li-polymer battery

Standard accessories; 0.6A charger. adaptor. 2 pairs of spare oars,
PRI 8°AA" batteries.

FCE 370 e, SRR ER, ATSUESKY 43 i A S AL/ TR #F & R B E s, A Ui E AR S M TS, AERALETE, B R
MRS/ #F B B AL R R R LB B AR RIS e 5 TS, MR SR RAMFMER. £RATER T LU#ITESN 1T

Product features:

Driven by two 370 super motors, equipped with digital servo and updated Esky 4ch transmitter/the copper counterweight of flybar stabilizes provides
heli in various flight states, silk-printing process provides bright colored & high lustrous canopy/ New strengthful landing skid, suits in various take
off & flight conditions and is helpful to the beginners. Its able to fly outdoors in'breeze.

Transmitter and charging equipments in the packing box

000512 iEERH REHHL 000152 F=4 001336
Switching adapter Transmitter 4CH Charger Battery

The operation guide before fly
B HRMES BREE

Step 1 P25

Charge the battery Put the battery into the battery
o ith FE o, holder

Draw out the antena of

t itt letel 4 3 throttle trim to the lowest position
A R B NE AR LR ;gghf;ig;f;g; ¥ L aHHRR and other trims to the center point

&y

Stap sSFEN =n
Plug the battery into the battery  Permanent light of green
lead of 4-in-1 wint light is ready to fly

3 HEATFIM R E R, A
WimEE e A

HEEFH R R RATIESRI BT €




Main blade angle of attack adjustment

TRRIANEE

-_+_

Q
19

same HEFMERMIRE, AEFEERHBERINGS. Main blades rotate in same plane

Main blades are not tracking in the
plane EF It 7115 Please adjusting the main blade like this TRERERIER —2E
FEREEAER—FE way until the tips are tracking in the same plane
Disassembling instruction
FRENSE

A wmnss B c ENE R D
Stabilizer set disassembling Plastic blade disassembling HURIRE
canopy disassembling

Vs REBREREE

FHEE1{a1BR 25 Elevator servo
fF4ix Motor(back)

Motor(front) §123% BB {FAREE Aileron servo

Receiver U]

3in1 controller =& —#=#1 8% ijth Battery

CH2 Elevatorg?r_vo FHEEFEIRREE D

conn
CH 1 Aileron servo &l # EIR#1ED
connector - ;

B Sik$E D Motor(front)

~connector
Ft 217 BR 2E Elevator servo
BiEE O
Battery connector
& 53% # 0 Motor(back)
connector

Motor(back) & 5k




Exploded view

Fs N AE

um_, Description Qtyneed | specification
001 | #&EEStabilizing weight 2
002 | EE+kBalance weight 2
003 | st 2=Switching brainpan 1
004 | F#34FFiybar 1
005 | $7.374FB Control link B| 1
006 | Zski@4FScrew wio head| 1 M2#10
007 | #7L1##TA Control link A| 7
008 | kKA Inner shaft A 1
009 | A&+FH4Round cross screw] 2 1S01 443
010 | $#4FDowel 4 a8
011 [7&Eetinner hexagonal screw 4 M2+10
012 | £#EHA Plasticblade A 2
013 |BAA%Linner hexagonal screw 4 M2+8
014 | ¥ 3 %Main blade clamp 4
015 | %A Main axis A 1 @3+188
016 | #EkM&Rolling ball bearingl 2 | @3+@6s25
017 | HhaEBearing set collar 1
018 | £4¥KB Plastic blade B 2
019 | ZsLa@#rScrew rod wio head 2 M2#20
020 | s st ewwih g hog] 2| M2#3
021 | EhE%E£A Inner shaft A 1
022 | f#ipafinner swashplate 1
023 | fEsish#EOuter swashplate 1
024 | E£%B Main axis B 1 4 D5*149
025 | EfrEFFix collar 1 252105
0 26 ﬁiﬁiﬁm"% screw wio head 2 M3
027 | #k#&Rolling ball bearing 2  |@s+@e+25
028 | #Z2Main frame 1
029 | mxsFAAidrame linkbarA| 1 | #2+70mm
030 | ##FPush-rod 2 Mz#29
031 | {ABkEEServo 2
032 | BikMotor 2 370
033 | mk+484Round cross screw 4 1503. 0#5. 8
034 | F3ik#Main motor gear 2 M=0.5 T=11
035 | =&—+E4H1"3in1"+Receiver 1
036 | &HrE: K Sidestep lushion 1 O5+@BA5 5
037 | 5%B Gear B 1 M=05 T=120
038 [t ooml s e agrow with round head| 2 M2°2.5
039 | %%A Gear A 1
040 | £REEHGear fix collar| 1 83+28+11
041 | B:ZERubber sheath 4 [o15e03
042 | 153478 Airframe link barB| 1 @2+100mm
043 | #iesib5eFront battery holder 1
044 |[#3%+584Crss unbrellahead screw| 8 M26
(45 | meeibZEBack battery holder | 1
046 | 2 =itiLi-polymer battery] 1 11,1v800mAh
047 | iM¥ESkid set 1
048 | #lEAirframe 1
049 | kFF#Horizontal fin 1
050 | RiE# Tail rotor blade 1
051 | # KB Spacer B 4 @3, 152640, 8

MUK ER




Spare parts picture

E_sSky’

001337 001336 000512
Mode! 1[Model 2
35M]001685 001695 35M]000081
~, [36Mon1698|o01es7 36M|000092
4| [20m]oo1700|onese 40M|000093
41001702 001701 41M|000094
! [72M{oot 704 Jovt7o 72M/000085
Tréﬁnmftlter Receiver “3|n1 Li-poly%%ﬂganery Swi%ﬁhlgﬁgijagpter
000155 000152 000204 000837 000838
L e
(11T) C11T)
j i i 4 o k4
@aﬁﬁf o %ﬁ%%eﬁg R Allen keyfpﬂa%sgter strap Moﬂ?&%ﬁg Mﬁrﬁ%ﬁ)ﬂ
000659 000648 000649 000654 000196
50"
- ' AN LAY RN
-~ - K AENREN) © o
=
l SRR AT
D 3xDEx2 5
= £ 3
Stabilizer set Cen%eﬁ%bﬁét A Cernieﬁw%t# sBet B Sc!:?eTugSet ngﬁ:ﬁg
000655 000647 000839 000650 000651
o o ﬁ" :
il
©hHx D Bx2. 5
Bl ERERA EF:‘E%L FiFEALR
Bearing Plastic blade A PIasUc blade B Main blade clamp Pinion gear set A
000652 000653 000656 000657 000658
B oo |11 11
= o . || 8884 8
— 7 :
d%ﬂ?ﬁ:ﬁet B Swa:%p éﬂ;ﬁe set ?éanﬂgﬁﬁgxﬁed set Singleﬁhgll'g%ﬁsh rod Ring%n%&?h-md
000660 000661 000662 000663 000664
Bafien, Hopirsét Cabin shore set Mainfame Lananitn et %ﬁa

AHFFHE




